s=aranas. FCC RF Test Report Report No. : FG4D1311C

Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0001
40 Normal Voltage 0.0018
30 Normal Voltage 0.0018
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0026
0 Normal Voltage 0.0022

PASS
-10 Normal Voltage 0.0018
-20 Normal Voltage 0.0029
-30 Normal Voltage 0.0011
20 Maximum Voltage 0.0034
20 Normal Voltage 0.0000
20 Battery End Point 0.0002

Note:
1. Normal Voltage = 3.91 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.5 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 41(Main PA)

Peak-to-Average Ratio

Mode LTE Band 41/ 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.04 5.80 6.46 PASS

LTE Band 41/ 20MHz / QPSK

LTE Band 41/ 20MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum
Ref Level 30.00 cbm  Offset 15,00 db Ref Level 30.00 cbm  Offset 15,00 db
o At 0B AQT 2ms ® RBW 20 MHz o At 0B AQT 2ms ® RBW 20 MHz
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G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 20,43 dbm 25,69 dBm 5.45 d8 2.52 0B .41 0B 5.04 0B 5.25 d8 Trace 1 | 19.47 dem 26,73 dbm 7.31d8 3.10 d8 4.99 da 5.80 d8 5.09 68
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Middle Channel / Full RB

Spectrum e
Ref Level 30.00 dém  Offset 1500 d&
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CF 2,593 GHz Mean Pwr + 20.00 dB
c y G Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% |
Trace 1 | 1543 cbm 26,03 dbm 7.53 dB 3.22 dB 5.15 dB ©.46 0B 7.22 dB
e
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26dB Bandwidth

Mode

LTE Band 41 : 26dB BW(MHz)

BW 1.4MHz 3MHz

5MHz 10MHz 15MHz

20MHz

Mod. QPSK | 160AM | QPSK | 16QAM

QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM

QPSK

16QAM

Middle CH

4.86 4.87 9.61 9.61 14.33

14.15

18.66

18.70

LTE Band 41

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Date: 26.0EC.2024 18.14:36

Spectrum 1= Spectrum =
Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 100 kHz
o Att 30dE SWT 378 ps @ VBW 300kHz Mede Auto FFT o Att 30de SWT  37.8ps @ VBW 300kHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.501971 GHz 14.71 dBm nd8 down 4.855 MHz ML 2,50375 GHz 13.60 dam nd8 down 4,865 MHZ
T1 1 2,590552 GHz -11.20 dbm nd8 26.00 dB T1 L 2,500542 GHz -12.19 dbm nd8 26,00 d8
T2 1 2,595408 GHz -11.08 d8m Q factor 533.9 T2 1 2.595408 GHz -12.40 dBm Q factor 532.9
L 1! J ). L U -

Cate: 28, DEC 2024 18:1515

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Date: 26.DEC2024 18:31:01

Spectrum 1= trum =
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.505637 GHz 16.69 dam nd8 down 9.51 MHz ML 2.500163 GHz 15.60 dam nd8 down 9.61 WHZ
T1 1 2,580205 GHz -9.32 dBm nd8 26.00 dB T1 L 2,586205 GHz -9.63 dBm nd8 26,00 d8
T2 1 2,597815 GHz -9.21 dBm Q factor 270.1 T2 1 2.597815 GHz -10.29 dém Q factor 269.5
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Spectrum i Spectrum |
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2.591771 GHz 14.69 dBm nd@ down 14.326 MH2 M1 2.599294 GHz 13.42 dBm nd@ down 14,146 MHZ
T1 1 2,585897 GHz -10.80 dbm nd8 26.00 dB T1 L 2,585897 GHz -12.48 dm nd8 26,00 d8
T2 1 2,600223 GHz -11.41 dBm Q factor 1B0.9 T2 1 2.600043 GHz -11.73 dém Q factor 183.7
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L L J L L J
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LTE Band 41

Spectrum tm Spectrum l“’"
Ref Level 30.00 dém  Offset 1500 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz
o Att 30de SWT  37.8ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT  37.8ps @ VBW  1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2601511 GHz 12.52 dém ndB down 18.681 MHz ML 1 2.600153 GHz 11.79 dém ndB down 18,701 MHz
T1 1 2,583689 GHz -12.21 dém nds 26.00 d8 T1 1 2.583649 GHz -14.86 dBm nds 26.00 da
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Occupied Bandwidth

Mode

LTE Band 41 : 99%0OBW(MHz)

BW 1.4MHz 3MHz

5MHz 10MHz 15MHz

20MHz

Mod. QPSK | 160AM | QPSK | 16QAM

QPSK

16QAM | QPSK | 160AM | QPSK | 16QAM | QPSK

Middle CH

4.51

4.50 9.03

9.05 13.49 | 13.43 | 17.78

16QAM
17.86

LTE Band 41

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum 1= Spectrum =
Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT o Att a0dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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™M1[1] 13.37 dBm) ™M1[1] 14.21 dBm)
" 54000 GHz ) 2.59468800 GHz,
= 7 Occ B . 494505 MHz @ oce B Y 4.495504496 MHz
10d [N P I ot | nprymn JodE 104 s P i, Fanrl 2
L ] 7 T 1 1 L S = 7y
o dém. ¢ | 0 dém: f s
/ \ J \
-10 d8m + - -10 dém: L
] \ / 4
20 dBm 2 20 deém - +
i \\ / \
30 dem— — -30 dém. ,I \
L . ~ o L
-0 dBm 40 dBm < = P
-50 dBm -50 dém
-60 dBm -60 dBm
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,50254 GHz 13.37 dam ML 2.504688 GHz 14,21 dBm
TL 1 2,5907522 GHz 9.46 dBm Oce Bw 4.505454505 MHz T1 L 25907522 GHz 8.72 dBm Oce Bw 4,495504496 MHz
T2 1 2.5952577 GHz 9.23 dam T2 1 25052478 GHz 8.43 dam
s 4 JL 4 ‘
Date: 28.DEC 2024 18.14:22

Cate: 25, DEC.2024 181501

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum 1= Spectrum =
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,50318 GHz 16.20 dam ML 2.505717 GHz 15.36 dam
T1 1 2,5804045 GHz 9.67 dBm Oce Bw 9.030965031 MHz T1 L 2,5854645 GHz 9.14 dBm Oce Bw 9.050949051 MHz
T2 1 2.5975165 GHz 8.66 dam T2 1 2.5975155 GHz 7.88 darm
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Spectrum i Spectrum |
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30de SWT  253ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,50345 GHz 14,38 dam ML 2.589284 GHz 13.67 dam
T1 1 2,5862567 GHz 8.55 dBm Oce Bw 13.486513487 MHz T1 L 2.5863167 GHz 7.95 dbm Oce Bw 13.426573427 MHz
T2 1 2.5997433 GHz 9.16 dam T2 1 2.5997433 GHz 8.55 dam
~ I 4 JL 4 -
Date: 28 DEC 2024 184510 Date: 28 DEC 2024 184548

LTE Band 41

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Cate: 25 DEC 2024 19.01:14

Spectrum tm Spectrum l“’"
Ref Level 30.00 dém  Offset 1500 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz
o Att 30de SWT  37.8ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT  37.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.23 dBm| mili] 12.72 dBm|
2048 2.5869660 GHZ| 046 2.5927200 GHz
Oce B 17.782217782 MHz Oce B 17.862137862 MHz
X L. T A
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CF 2,599 GHz 1001 pts Span 40.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2, 566966 GHz 13.23 dém ML 1 2.59272 GHz 12.72 dBm
T1 1 2.5841289 GHzZ 7.49 dam oce Bw 17.782217782 MHz T1 1 2.584049 GHz 7.43 dBm oce Bw 17.862137B62 MHz
T2 1 26019111 GHz 8.23 dbm T2 1 2.6019111 GHz 7.51 dém
L L J L JL
Date: 28.DEC 2024 18.00:25
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Conducted Band Edge

LTE Band 41/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ﬂf Spectrum A
Ref Level 30.00 dBm  Offset 19,00 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 19.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PARS
20 d!ﬂ!‘%‘” PURIOUS INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dBm rﬂ\ 10 dBm - l
0 dBm J \ 0 dem )
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-10 dam { \ / l\ \_l
o0 dam I -20 dem ; I
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-40 dam [
- 50 dem
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-50 dBm
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Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.68966 GHz 20.23 dém -9.77 db
2.475 GHz 2.490 GHz 1.000 MHz 2,49029 GHz -34.04 dBm -9.94 d 2.690 GHz 2,601 GHz 100.000 kHz 2.69001 GHz -14.80 dBm -4.80 d8
2490 GHz 2,405 GHz 1.000 MHz 249472 GHz -20.18 dém -7.18 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69107 GHz -18.94 dBm -8.94 db
2:495 GHz 2.496 GHz 50.000 kiz 249595 GHz -17.86 dBm -4.86 8 2,695 GHz 2.696 GHz 1,000 MHz 2.69517 GHz -33.09 dBm -20.09 dB
2,498 GHz 2.501 GHz 100,000 kHz 2,49533 GHz 20.76 dem -9.24 d& .606 GHz 2.715 GHz 1.000 MHz 2.65811 GHz 37 DS dBm 1205 B
.
il ] il [ o

Date: 28.DEC.2024 18.07.30

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

P um uf Spectrum "y
Ref Level 30.00 dBm  Offset 19,00 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 19.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
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Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.6B8614 GHz 6.41 dBm -23.59 db
2.475 GHz 2.450 GHz 1.000 MHz 2.49040 GHz -33.80 dém -8.80 d& 2,690 GHz 2.601 GHz 100.000 kHz 2,69000 GHz -27.92 dBm -17.92 dB
2.480 Gz 2.495 GHz 1.000 MHz 2.49485 GHz -23,95 dem -10.95 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69100 GHz -28.79 dBm -18.79 d&
2,495 GHz 2.496 GHz 50.000 kHz 2,49539 GHz -30.69 dem -17.69 dB 5 595 CH= 2896 GHz 1,000 MHz 269505 GHz 3309 dBm 2009 de
2,498 GHz 2.501 GHz 100,000 kHz 2,49977 GHz £.74 dém -23.26 dB > 856 GHz 5716 GHz 1,000 Mz 5 58603 GHe ~35.83 cbm ~10.63 db,
.
I 1 i
Date: 28.DEC.2024 18:11-46 2.0RN.2025  18:3
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LTE Band 41

/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ﬂf s um A
Ref Level 30.00 dBm  Offset 19,00 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 19.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
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2.475 GHz 2.490 GHz 1.000 MHz 2.49044 GHz -33.23 dém -8.23 d& 2.690 GHz 2.691 GHz 100.000 kHz 2.69000 GHz -14.60 dBm -4.60 dB
2.490 GHz 2.495 GHz 1.000 MHz 249477 GHz -20.24 dém 724 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69105 GHz -20.25 dBm -10.25 dB&
2:495 GHz 2.496 GHz 50.000 kiz 249595 GHz -17.92 dém 452 d8 2,695 GHz 2.696 GHz 1,000 MHz 2.69501 GHz -31.62 dBm -19.62 dB
2,498 GHz 2.501 GHz 100,000 kHz 2,49536 GHz 19.88 dBm -10.12 dB .606 GHz 2.715 GHz 1.000 MHz 5.65800 GHz 35,93 dBm Ci193 8
.
Il we j [ £
Date: 28, DEC.2024 18.08:21 Dater 5. om0es

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬂf Spectrum N
Ref Level 30.00 dBm  Offset 19,00 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 19.00 de Mode Auto Sweep
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Range Low | Range Up | RBW | Frequency | Power Abs |
20.000 MHz 1,000 GHz 1.000 MHz 959.52274 MHz -43.81 dBm
1.000 GHz 2.475 GHz 1.000 MHz 2.14118 GHz -44.,34 dBm
2,715 GHz 3,000 GHz 1,000 MHz 2,94125 GHz -43,48 dBm
3.000 GHz 7.000 GHz 1.000 MHz 6.83627 GHz -38.36 dBm
7.000 GHz 10,000 GHz 1.000 MHz 9.34486 GHz -45.46 dBm -20.46 d&
10.000 GHz 14.000 GHz 1.000 MHz 12.74341 GHz -44.32 dBm -19.32 dB
14,000 GHz 18,000 GHz 1.000 MHz 1584452 GHz -41,82 dBém -16.82 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.51617 GHz -39.25 dBém -14.25 d&
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LTE Band 41/ 15MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

(=)

Ref Level 0.00 dém Offset 19.00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 19.00 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit heck PARS Limit §heck PARS
10 ddir JRIOUS LINE ARS nabs 10 dBTE—$AURIOUS LINE ARS r
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
o -40 dBm |
i
fammianerd L___ PR IRV SNV v P PN - e L DRSS TRT Y o VP S
-50 dBm
-60 dBm
-70 dBm
-80 dBm
-0 dB -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 887.29385 MHz -43.86 dBm -18.86 dB 30,000 MHz 1,000 GHz 1.000 MHz 922.68116 MHz -43.58 dBm -18.58 d&
1.000 GHz 2,475 GHz 1.000 MHz 1.99593 GHz -44.23 dBm -19.23 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.26837 GHz -44,33 dBm -19.33 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.98227 GHz -43.20 dBm -18.20 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.89752 GHz -43 .44 dem -18.44 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.79478 GHz -38.25 dBm -13.25 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -38.34 dBm -13.34 d
7.000 GHz 10,000 GHz 1.000 MHz 9.36286 GHz -45,41 dBm -20,41 dB 7.000 GHz 10,000 GHz 1.000 MHz 9,36986 GHz -45 .45 dBm -20,45 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.98625 GHz -44,28 dBm -19.28 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.73741 GHz -44,22 dBm -18.22 db
14.000 GHz 18.000 GHz 1.000 MHz 15.84952 GHz -41,55 dBm -16.55 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.84002 GHz -41.66 dBm -16.66 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.52067 GHz -39.47 dBm -14.47 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.51117 GHz -30.38 dBm -14.38 dB
p—
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Range Low | Range Up | RBW | Frequency | Power Abs |
20.000 MHz 1,000 GHz 1.000 MHz 967.76362 MHz -43.61 dém
1.000 GHz 2,475 GHz 1.000 MHz 1.73750 GHz -44.23 dBm
2,715 GHz 3,000 GHz 1,000 MHz 2,92615 GHz -43,53 dBm
3.000 GHz 7.000 GHz 1.000 MHz 6.84577 GHz -38.28 dém
7.000 GHz 10.000 GHz 1.000 MHz 9.36236 GHz -45.42 dBm -20.42 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.70091 GHz -44.27 dBm -19.27 dB
14,000 GHz 18,000 GHz 1.000 MHz 1583752 GHz -41.65 dBm -16.65 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.52167 GHz -38.83 dBm -13.83 d&
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LTE Band 41/ 20MHz

Spectrum = sp ry
Ref Level 0.00 dém  Offset 19.00 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 19,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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purious Emissions [Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 942.07146 MHz -43.56 dBm -18.56 dB 30,000 MHz 1,000 GHz 1.000 MHz 946.43428 MHz -43.79 dBm -18.79 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.16072 GHz -44.15 dBm -19.15 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.15224 GHz 44,14 dBm -19.14 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.97771 GHz -43,32 dBm -18.39 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.96788 GHz -43 .47 dBm -18.47 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99975 GHz -38.38 dBm -13.38 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99575 GHz -38.32 dBm -13.32 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.35236 GHz -45,53 dBm -20,53 dB 7.000 GHz 10,000 GHz 1.000 MHz 9,35636 GHz -45,42 dBm -20.42 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.70491 GHz ~44.44 dBm -19.44 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.74641 GHz -44,30 dBm -18.30 db
14.000 GHz 18.000 GHz 1.000 MHz 15.84902 GHz -41.44 dBm -16.44 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.85602 GHz -41.75 dBm -16.75 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.50967 GHz -39.38 dBm -14,38 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.512317 GHz -30.39 dBm -14.39 dB
p— p—
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Range Low | Range Up | RBW | Frequency | Power Abs |
20.000 MHz 1,000 GHz 1.000 MHz 994.42529 MHz -43.56 dBm
1.000 GHz 2.475 GHz 1.000 MHz 2.14044 GHz -44.,04 dBm
2,715 GHz 3,000 GHz 1,000 MHz 2,99195 GHz -43,42 dBm
3.000 GHz 7.000 GHz 1.000 MHz 6.99625 GHz -38.05 dBm
7.000 GHz 10,000 GHz 1.000 MHz 9.37285 GHz -45.44 dBm -20.44 d&
10.000 GHz 14.000 GHz 1.000 MHz 12.78890 GHz -44.43 dBm -19.43 dB
14,000 GHz 18,000 GHz 1.000 MHz 1581652 GHz -41.69 dBém -16.69 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.51817 GHz -39.20 dBém -14.20 d&
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Frequency Stability

Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0037
40 Normal Voltage 0.0010
30 Normal Voltage 0.0030
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0007
0 Normal Voltage 0.0012
PASS
-10 Normal Voltage 0.0008
-20 Normal Voltage 0.0033
-30 Normal Voltage 0.0033
20 Maximum Voltage 0.0044
20 Normal Voltage 0.0000
20 Battery End Point 0.0030
Note:
1. Normal Voltage = 3.91 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.5 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 7(Other PA)

Peak-to-Average Ratio

Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.99 5.68 6.49 PASS
LTE Band 7 / 20MHz / QPSK

Middle Channel / Full RB

LTE Band 7 / 20MHz / 16QAM

Middle Channel / Full RB
Spectrum | (=) Spectrum | (=)
Ref Level 30.00 dém _ Offset 15,00 db. Ref Level 30.00 dém _ Offset 15,00 db.
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)il [TREEn )il [y
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26dB Bandwidth

Mode

LTE Band 7 : 26dB

BW(MHz)

BW 1.4MHz 3MHz

5MHz

10MHz 15MHz 20MHz

Mod. QPSK | 16Q0AM | QPSK

16QAM

QPSK | 16QAM

QPSK

16QAM | QPSK | 16QAM | QPSK | 16QAM

Middle CH

4.95

4.89

9.75

9.69 14.24 | 14.27 | 19.06

18.98

LTE Band 7

Middle Channel / 5MHz / QPSK

Mi

ddle Channel / 5MHz / 16QAM

Spectrum |5 ctrum =
Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 100 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auta FFT
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.533801 GHz 15.32 dam nd8 down 4.945 MHz ML 2.533811 GHz 14,20 dBm nd8 down 4,885 MHZ
T1 1 2,532522 GHz -10.73 dbm nd8 26.00 dB T1 L 2,532562 GHz -11.69 dam nd8 26,00 d8
T2 1 2.537468 GHz -10.64 dBm qQ factor 512.4 T2 1 2537448 GHz -12.15 dam qQ factor 518.7
. s 4 L JL 4 ‘

Middle Channel / 10MHz / QPSK
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.536499 GHz 15.99 dam nd8 down 9.75 MHz ML 2.538377 GHz 17.02 dam nd8 down 9.60 WHZ
TL 1 2,530145 GHz -10.19 dBm nd8 26.00 dB T1 L 2.530105 GHz -6.63 dBm nd8 26.00 dB
T2 1 2,539895 GHz -9.59 dBm Q factor 260.1 T2 1 2.539795 GHz -8.91 dBm Q factor 262.0
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Spectrum i vectrum =
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
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Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
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T2 1 2,54459 GHz -12.69 dém  factor 133.4 T2 1 2.54455 GHz -13.79 dém  factor 4
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Occupied Bandwidth
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9.09 13.49

13.43 | 17.86 | 17.90

Middle Channel / 5MHz / QPSK

LTE Band 7

Spectrum |5 Spectrum =
Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0de SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.52 dBm) ™M1[1] 14.07 dBm)
2.53906200 GHz 974100 GHz
20 d8 20 d8
I Oce Bw 4465534466 MHz . ”’ Oce Bw ~ 524476 MHz
10 d e Rk s RV =S M 10 d o [ el £ T AN P aa¥ Lat 7
! | ] |
0 dBm: 7 L 0 dem + i
\ 7
10 dBm - i -10 dem: £ L\
f \ / \
20 dBm - 20 dem f .
/ \ | \
[ \ / \
20,48 4 - 30 dBm
VAT ST VA SV - < N
v iy —~ w
a0 dem -40 dBm —
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
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